
O

EPA 625/l-75-003a

PROCESS DESIGN MANUAL
FOR

SUSPENDED SOLIDS REMOVAL

U.S. ENVIRONMENTAL PROTECTION AGENCY
Technology Transfer

January 1975



ACKNOWLEDGEMENTS

This manual was prepared for the Technology Transfer Office of the U.S. Environmental
Protection Agency by Hazen and Sawyer, Engineers. The previous edition of this manual
(October, 1971) was prepared for Technology Transfer by Burns and Roe, Inc. Major
U.S. EPA contributors and reviewers were J.F. Kreissl and J.M. Smith of the
U.S.EPA National Environmental Research Center, Cincinnati, Ohio, and D.J. Lussier of
Technology Transfer, Washington, D.C.

NOTICE

The mention of trade names or commercial products in this publication is for illustration
[...]

Rotary
stainless steel
wedge wire
screens

Centrifugal
screens

Micro-
Screens

Diatomite
filters

Ultra-
Filters

Hydraulic
Capacity

High flow rates
4-16 gpm/in of
screen width

16-112 gpm/sq ft

40-100gpm/sqft

Medium flow
rates 3 to 10
gpm/sq ft

Medium flow rates
0.5-1.0 gpm/sq ft

Low flow rates
5 to 50 gpd/sq ft

Straining
Surface

Coarse
.01 to .06 in
(250-1500
microns)

Coarse
.01 to .06 in
(250-1500
microns)

Medium 105

Medium (b>
15-60 microns

N/A0J)

Fine (a)
10"3-15
microns

Waste
Solids

Composition

10 to 15%
solids by
weight

16 to 25%
solids by
weight

0.05-0.1%

250-700 mg/1
(app. 0.05%)

1500 mg/1
(1.5%)

Percent
SS

Removals

5-25

5-25

60-70

50 to 80

up to 90

>99

(a) These values typify the range of solids filtered by the media. Removals are a function of media thickness and
not media opening sizes.

(b) Straining occurs through particulate mat of solids on screening surface.



FIGURE 8-1

HYDRASIEVE SCREENING UNIT

Courtesy C-E Bauer

SLUDGE

FEED

HEA0BOX

FIGURE 8-2

HYDRASIEVE SCHEMATIC

8-3



FIGURE 8-3

SCREEN DETAIL

FIGURE 8-4

CURVED SCREEN BARS

Courtesy C-E. Bauer

8-4



m

OVERALL

Width

2
3.5
4.5
5.5
6.5
7
14
21
28
35

TABLE 8-2

SPECIFICATIONS OF HYDRASIEVES

DIMENSIONS

Depth
ft

3.5
4
5
5
5
9.5
9.5
9.5
9.5
9.5

Height
ft

5
5
7
7
7
7.3
7.3
7.3
7.3
7.3

Weight
lb

350
550
650
800

1000
1800
3600
5400
7200
9000

Capacity
mgd

0.2
0.4
0.9
1.2
1.5
2.9
5.8
8.7
11.6
14.5

8.2.1.2 Process Description and Design

Influent wastewater enters and overflows the headbox, on to the upper portion of the screen.
On the screen's upper slope most of the fluid is removed from the influent. The solids mass
on the following slope, because it is flatter, and additional drainage occurs. On the screen's
final slope the solids stop momentarily, simple drainage occurs, and the solids are displaced
from the screen by oncoming solids (2).

In test studies and actual installations hydrasieves have been operated satisfactorily at
loading capacities of 4 to 16 gpm per in. of screen width (1). This hydraulic capacity is a
function of the viscosity (which is a function of the temperature of the fluid), the solids load-
ing, and the spacing of the individual slots. Slot width is selected by actual tests using
sample screens. Once the slot opening has been chosen the screen's capacity per foot of
width can be determined from empirical relationships. Since work to date has not been suf-
ficiently extended to actual municipal wastcwater conditions, pilot studies should be the
prime basis for design.

Little quantitative work has been done on the solids loading capacity of a hydrasieve but
generally speaking, for good performance, the influent should be dilute enough for smooth
flow over the weir. Unit sizes designed to accommodate more than 1 mgd are available;
however, for pilot studies a 6-in. wide by 22 in. long screen can be used provided flow
rates are limited to 5 to 10 gpm (1).

8.2.1.3 Operating Experience

At the 3 mgd Huber Heights plant in Ohio hydrasieves ahead of trickling filters have
effectively replaced primary clarifiers. Using 3 hydrasieves 72 in. wide and 54 in, long with
a slot opening of 0.06 in., an average suspended solids removal of 25 percent was
obtained while the units operated over a flow range of 1.5 to 4.5 mgd. Roughly 1 cubic yard
of solids was removed per million gallons of wastewater with an average solids content of 12
to 15 percent (3) (4).

8-5



Although inclined screens cannot remove SS to the same extent as a sedimentation tank,
they have been favorably received by operators because they do an excellent job of
removing trashy materials which may foul subsequent treatment of sludge handling units.
Their ability to remove fine grit is limited by size openings. Separate grit removal
equipment, if needed, should be installed after the inclined screens. In a pilot study at South
Buffalo Creek Sewage Treatment Plant at Greensboro, North Carolina, hydrasieve
suspended solids removals ranged from 10 to 30 percent with an average removal of 20 per-
cent (5).

At the U.S. EPA Blue Plains pilot study in Washington, D.C. (6) hydrasieves were installed
in an effort to eliminate operational problems of debris collection on the mixers and plugg-
ing of recycle and waste discharge lines. Although the screens eliminated these problems,
suspended solids removals varied from only 7 to 11 percent. The low removals were attrib-
uted to the wastewater's age (24 to 48 hours) (7).

An installation list is included (Table 8-3). Some of these installations are temporary;
hydrasieves are being used for short term alleviation of excess solids and flows coming into
plants which are to be abandoned when new facilities are built.

Operating experience in these installations varies as to cleaning and maintenance
requirements. Generally, a daily washing of the screen surfaces, which takes about 5
minutes, is sufficient for good screen performance. Washing is normally done with steam or
hot water to remove grease which accumulates and blinds the screen preventing passage of
wastewater through the screen, and resulting in poor separation (5).

Daily steam cleaning proved necessary at Freehold, N.J. (8) but other installations such as
Huber Heights required only monthly steam cleaning (3). Grease build-up requiring steam
cleaning appears to be related to low air and wastewater temperatures, exposure of units
and high grease content in wastewater.

Incidental to the removal of suspended solids in this process is the aeration of the separated
water. At the Huber Heights plant raw wastewater impinging on a Bauer screen has been
found to be aerated up to a level of 2 or more mg/ 1 ol dissolved oxygen (3). A noticeable
reduction in odors from the grit removed in the subsequent chamber has also been claimed
along with the elimination of scum in the digester (3).

8.2.2 Rotating Wedge Wire Screens

Hydrocyclonics, to overcome grease blinding problems of its own wedge wire screen,
developed a rotating wedge wire screen which backwashes itself (Figure 8-5). Wastewater
passes vertically downward from the outside to the inside of the drum by gravity. The
screened wastewater then passes out through the lower half of the drum to a collection
trough.

8-6



TABLE 8-3

WEDGE WIRE SCREENS MUNICIPAL TREATMENT INSTALLATIONS

All units below are Bauer units unless otherwise indicated:

PLANT & LOCATION REMARKS

Ohio Suburban Water Co. 3-4 mgd
Huber Heights, Ohio

Rochelle Treatment Plant
Rochelle, Illinois

Prophetstown Treatment Plant
Prophetstown, Illinois

Corinna Treatment Plant
Corinna, Maine

Bucks County Sewage Authority
Mr. MacNamara Executive Director
(Hydrocyclonics Units)

Upper Gwynedd
Towamencin Municipal Authority
Lansdale, Pa.

Irvine Ranch Water District
Irvine, California

Hercules—AWT Div.
Freehold Township, N.J.
Mr. Ron Lee, Engineer

Montgomery County Commissioners 10 mgd
Moraine, Ohio

STP Rogersville, Tennessee
(Hydrocyclonics Units)

Blue Plains Pilot Study
Washington, D.C.

S. Buffalo Creek STP 0.03 mgd
Greensboro, N. Carolina

8-7



FIGURE 8-5

ROTATING WEDGE WIRE SCREEN AT NORTH CHICAGO S.T.P.
(Courtesy o^lydrocyclonics Corp.)oUfr



Solids are retained on the outside of the drum and are removed by a fixed scraper blade,
screen spacing of 0.06 inches is recommended for service on raw wastewater. In comparison
with static screens, the manufacturer claims the rotating units require less maintenance,
lower operating head and smaller space and produce dryer solids (9). Table 8 4 shows com-
parative design data for rotating and stationary wedge wire screens. (10).

TABLE 8-4

Parameter

S.S. Removal, percent

Flow rate

Wire Spacing

DATA SHEET-WEDGE WIRE SCREENS

Inclined

5 to 25

4 to 16 gpm
per inch of
screen width

.01 to .06 in.

15 to 112 gpm/sq ft

.01 to .06 in.

Percent solids by wt.

Volume of solids
produced

12 to 15

1 to 2 cu yd of
solids per million
gallons of waste-
water

16 to 25

8.3 Microscreening

8.3.1 General Description

As shown in Figure 8-6 in its usual configuration a microscreen unit consists of a motor
driven rotating drum mounted horizontally in a rectangular chamber. A fine screening
media covers the periphery of the drum. Feedwater enters the drum interior through the
open end and passes radially through the screen with accompanying deposition of solids on
the inner surface of the screen. At the top of the drum pressure jets of effluent water are
directed onto the screen to remove the mat of deposited solids. The dislodged solids
together with that portion of the backwash stream which penetrates the screen are captured
in a waste hopper as shown in Figure 8-7. Solids flushed from the unit are sent to sludge
handling systems or recycled to the head of the plant. Units may be equipped with
ultraviolet lights to control biological growth on the screen media. Effluent passes from the
chamber over control weirs oriented perpendicular to the drum axis.

8-9



DC

O

FIGURE 8-6

TYPICAL MICROSCREEN UNIT
(Courtesy of Cochrane Division, Crane Co.)



BACKWASH HOPPER

DRUM LIFT

SPRAY SYSTEM
MESH SYSTEM

FIGURE8-7

M1CRO-MATIC%TRAINER
(Courtesy of Zurn Ind., Inc.)



8.3.2 Functional Design

The functional design of a microscreen unit involves:

1. Characterization of suspended solids in feed as to concentration and degree of
flocculation, as these factors have been shown to affect microscreen capacity,
performance and backwashing requirements (9) (11)

2. Selection of unit design parameters which will assure sufficient capacity to meet
maximum hydraulic loadings with critical solids characteristics, and provide the
required performance over the expected range of hydraulic loadings and solids
characteristics.

3. Provision of backwash and supplimental cleaning facilities to maintain the design
capacity.

Table 8-5 shows typical values for microscreen and backwash design parameters for solids
removal from secondary effluents. Similar values would apply to direct microscreening of
good quality effluent from fixed film biological reactors such as trickling filters or rotating
biological contactors, where the microscreens replace secondary settling tanks (9). This
application is not widely practiced, however.

Microscreening has been used for the removal of algae from uncoagulated lagoon effluents.
At Bristol, England, algae reductions of 1565 to 450 algae per ml and 989 to 168 algae per
ml were achieved on astrerionella, cyclolella and synedra (12). However many classes of
algae, e.g. chlorella, are too small to be removed, even on fine screens (23 microns) and ex-
cessive loadings (up to 2 x 106 algae per ml) make this application a limited one.

The parameters of mesh size, submergence, allowable headloss and drum speed [rpm =
peripheral speed/ -j- (diameter)] are sufficient to determine the flow capacity of a
microscreen with given suspended solids characteristics (13).

8-12



TABLE 8-5

MICROSCREEN DESIGN PARAMETERS

Item

Screen Mesh

Submergence

Hydraulic
Loading

Head-loss ( H L )
through Screen

Peripheral
Drum Speed

Typical Diameter
of Drum

Backwash Flow
and Pressure

Typical Value

20-25 microns

75 percent of height
66 percent of area

5-10gpm/sq ft
of submerged drum
surface area

3-6 in

15 fpm at 3 in. ( H L )

125-150 fpm at
6 in. (HL)

10 ft

2 percent of throughput
at 50 osi

Remarks

Range 15-60 microns

Maximum under extreme con
dition: 12-18 in. Typical
designs provide for overflow
weirs to bypass part of flow
when head exceeds 6-8 in.

Speed varied to control
extreme maximum speed
150 fpm

Use of wider drums
increases backwash require-
ments.

5 percent of throughput
at 15 psi

Among these parameters peripheral speed, hydraulic loading and major variations in mesh
size also affect performance on a given feed flow. In addition, drum speed and diameter
affect the wastewater flows and pressures needed to effect proper cleaning of the screen.

8-13



8.3.3 Hydraulic Capacity

The filterability index developed by Boucher (14) quantifies the effect of the feed solids
characteristics on the flow capacity of a particular fabric. Boucher assumed that at any
constant laminar flow rate the headloss, AP in ft, through any given strainer fabric would
increase exponentially with the volume passed per unit area (V- in cu ft/sq ft):

AP _ _IV

In the above relation the filterability index is the exponential rate constant I (in I/ft).

From the filterability index concept Mixon (13) developed hydraulic capacity relations for
continuous operation of a rotating drum microscreen, which can be expressed as follows:

M = X

(f)
Where:

Id = mean flow velocity through submerged screen area (fps)
Q = total flow through microscreen (cfs)
A = submerged screen area (sq ft)
P = pressure drop across screen (ft)
C F = fabric resistance coefficient (ft/ fps or sec) (clean fabric headloss at 1 fps

approach velocity)
I = filterability index (1 / ft)
<p = decimal fraction of screen area submerged
R = drum rotational speed (rpm)

The expression A P / C F represents.the initial flow velocity through the clean screen as it en-
ters submergence.CF is a particular characteristic of the screen fabric, varying inversely
with mesh opening size as follows:

Mesh Size Fabric Resistance C F
mu ft/fps

15 3.6
23 1.8
35 1.0
60 0.8

8-14



Limits on A P reflect screen fabric mechanical strength and expected operating conditions
for the unit. A typical value is 0.5 ft at normally-expected maximum flow.

The relation of parameters in the expression (I0-/R) shows that the effect of a higher index
or faster buildup of headloss on the screen may be offset by maintaining a higher drum
rotational speed.

Figure 8-8 is a graphical representation of the above relation which Mixon obtained by
plotting Q/A against A P / C F for various values of the parameter 10/ R.

The graph shows lines of constant value for the ratio

E = Q / A

AP/CF

which is the ratio of the mean velocity through the screen to the initial velocity when the
screen enters submergence. Recognizing the effect of drum speed on performance Mixon
suggested selecting 10/ R to keep the ratio E below 0.5. Above this limit he assumes that
insufficient opportunity is given for a mat to form on the drum and solids removal efficien-
cy is likely to suffer.

The filterability index may be determined by Boucher's laboratory procedure (14), by field
testing with an apparatus available from Crane Co. (11) or by analysis of test data from
pilot microscreen units using relations such as those proposed by Mixon or Boucher. In
some cases where numerous values of T have been obtained,a relationship to influent SS
loading may be obtained (15). Solids loading limitations such as those noted by Lynam, et
al, (16) would have broader applicability if they were related to a maximum filterability
index under which a particular microscreen could maintain a given capacity.

8.3.4 Performance

Suitable relationships have not been developed for quantitative predictions of microscreen
performance from knowledge of influent characteristics and key design parameters. Where
performance must be predicted closely, pilot studies should be made. Where close
prediction is less critical, performance data from other locations with generally similar
conditions may serve as a guide.

Table 8-6 provides performance data for a number of microscreen installations for SS
removal from secondary effluents including the first such installation made at Luton
Sewage Works, England, in the early 1950's. Table 8-7 lists additional American
installations provided by two manufacturers.

8-15



O.O0Z
0.01 0.02 004 0.06 0.080.1 0.2 0.4 0.6 0.8 1.0

TYPICAL DESIGN RANGE

5 - 1 0 GPM/SQ FT

FABRIC

MARK 0
MARK I

MESH-MU

2 3
3 5

FIGURE 8-8

MICROSCREEN CAPACITY CHART(13)

8-16



LOCATION

Luton

Braeknell

Hambledon R.D.C.

Elmbridge

Leighton-

Linslade U.D.C.

Fleet U.D.C.

Esher U.D.C.

Hatfield R.D.C.

The Borough of

Bury St. Edmonds

Franklin Township

STP Murraysville,